
Classic Porch Rocking Chair



30

SCREW
M6.3 x 80mm

10 PCS

SCREW
M6.3 x 60mm

12 PCS

SCREW
M4.2 x 60mm

4 PCS

SCREW
M4.2 x 35mm

4 PCS

Page 1 of 7

screws. screws.

 Be aware that some parts are heavy and have sharp edges.

Use a rubber mallet to carefully secure the mortise and tenon joint together.

SCREWDRIVER
BLADES

2 3 4

BACKUP 
PLATE

1 PC

A CHAIR
 BACKREST

1 PC

B RIGHT
 FRONT LEG

1 PC

C LEFT 
FRONT LEG

1 PC

D RIGHT 
BACK LEG

1 PC

E

CHAIR



PRODUCT ASSEMBLY - OVERALL VIEW
Look at following overall view of this chair and learn the exact position of each part to be
assembled.

Page 2 of 7

LEFT 
BACK LEG

1 PC

F LEFT 
CHAIR ARM

1 PC

G RIGHT
CHAIR ARM

1 PC

H SIDE RAIL

2 PCS

I BACK RAIL

1 PC

J

FRONT
RAIL

ROCKING
FEET

1 PC

K

2 PCS

L CHAIR
SEAT

1 PC

M CHAIR
SEAT BACK

BOARD

1 PC

N

A

B
E

F

G

H

C

D

MN

J
I K

L



PRODUCT ASSEMBLY

Attach Part G Left Chair Arm and Part I Side Rail to Part F Left Back Leg with 2 pcs of
Hardware #1 Screw. 

Attach Part G Left Chair Arm to Part D Left Front Leg with 2 pcs of Hardware #3 Screw.

(Both Allen wrenches and screwdrive blades can be used for screwdriving.)

Attach Part I Side Rail to Part D Left Front Leg with 1 pc of Hardware #1 Screw.

Use a rubber mallet to carefully secure the mortise and tenon joint together.

1

Attach Part H Right Chair Arm and Part I Side Rail to Part E Right Back Leg with 2 pcs of
Hardware #1 Screw.

Attach Part H Right Chair Arm to Part C Right Front Leg with 2 pcs of Hardware #3 Screw.

(Both Allen wrenches and screwdriver blades can be used for screwdriving.)

Attach Part I Side Rail to Part C Right Front Leg with I pc of Hardware #1 Screw.

Use a rubber mallet to carefully secure the mortise and tenon joint together.

2

Page 3 of 7

F

G

D

I

1

1

1

3

D

G

3

E

H
C

I

3

1

1

1

H
C

3



Page 4 of 7

PRODUCT ASSEMBLY

Attach Part L Rocking Feet to Part E Right Back Leg and Part C Right Front Leg with 2
pcs of Hardware #1 Screw. 

Attach Part L Rocking Feet to Part F Left Back Leg and Part D Left Front Leg with 2 pcs
of Hardware #1 Screw.

3

L

F

D

1
1

D

FE

C
L L

1
1

Attach Part N Chair Seat Back Board to Part M Chair Seat with 4 pcs of Hardware #4
Screw.4

M

N

4

4



Page 5 of 7

PRODUCT ASSEMBLY

Attach Part A Backup Plate and Part B Chair Backrest to Part E Right Back Leg with 2
pcs of Hardware #2 Screw.

Attach Part M Chair Seat to Part E Right Back Leg and Part C Right Front Leg with 2 pcs
of Hardware #2 Screw.

Attach Part K Front Rail to Part C Right Front Leg and attach Part J Back Rail to
Part E Right Back Leg with 2 pcs of Hardware #2 Screw. Use a rubber mallet to carefully 
secure the mortise and tenon joint together. 

(Remark: Part B Chair Backrest have 2 different sides. The front side is the side without the
Prop 65 warning label.)

5

L

A

B

M

K

2

2

E

C

Front side

2
2

2

2



Page 6 of 7

Attach Part A Backup Plate and Part B Chair Backrest to Part F Left Back Leg with 2 pcs
of Hardware #2 Screw.

Attach Part M Chair Seat to Part F Left Back Leg and Part D Left Front Leg with 2 pcs of
Hardware #2 Screw.

Attach Part K Front Rail to Part D Left Front Leg and attach Part J Back Rail to Part F Left
Back Leg with 2 pcs of Hardware #2 Screw.

Check and tighten all the bolts and screws again to finish the assembly.

6
PRODUCT ASSEMBLY

L

A

B

M

K
J

2

2

F

D
2

2

2

2

Use a rubber mallet to carefully secure the  
mortise and tenon joint together. 



Page 7 of 7


